
7 Z.

PHYSICAL-CHEMICAL WASTEWATER TREATIMENT TECHNOLOGY:

An Analysis of Impacts to Wastewater Service

by

James.G. Osborn,, Jr.

Submitted in Partial Fufillment

of the Requirements for the

Degree of Bachelor of Science

at the

MASSACHUSETT3 INSTITUTE OF TECHNOLGY

June, 1973

Depar ent gf Urban ftudies

Certified by

Accepted by.

Oe**0 0 0 00

Planning
11, 1973

.... ...... . . ...- .. .. .......... . . . .. ..

Thesis Supervisor

Chaiman,0 0 D0 0Co m t0 0t 0ee 0on T

Chairman.. Depar-tmental Committee on Theses

Rotch
ss, linsi. ro

JUN 7 1973
BRARI-S



ABSTRACT

Physical-Chemical Wastewater Treatment Technology:

An Analysis of Impacts to Wastewater Service

by

James G. Osborn, Jr.
[...]
to effectively understand alternatives and coordinate the inputs of

engineers in solving the wastewater problems of the total community.

6



Section IV presentsa comparison of these processes in terms of

their effectiveness in waste treatment and their impact on the

environment.

Section V presents some of the impacts of the new physical-

chemical technology on the process by which wastewater service is

supplied. These impacts are discussed from the viewpoint of munici-

pplities, developers, and developing countries.

Section VI presents a relative description of the costs involved

in the Drocesses. This section does not present a rigorous cost

compprison as the process is still new and cost data is limited.

It does, however, describe what the major parameters of such' an

analysis might be in order to assist in selection of the best

wastewater system for a community.

7



CURRENT PRACTICES - II

The volume of wastewater generated by a community is the single

most important determinant in the design of the sewerage network

and treatment facilities. This volume is determined by multiplying

the population times the per capita use of water. As stated in the

introduction, this per capita use of water in the U. S. has sky-

rocketed. Estimates for the average per capita daily consumption

of water range from 130 to 170 gpd. Appendix A lists common rates

of consumption for various domestic and cormercial uses.

Domestic wastes are composed of five basic elements:9

1. Floating debris and large pieces of organic material which

cannot be readily reduced by natural biochemical action,

2. Suspended organic sand and grit which easily settle out,

3. Dissolved inorganic materials, such as salts and chemicals

which pass through biological treatment,

4. Suspended, dissolved or colloidal organic material which

degrade, and

5. Bacteria and disease carrying microorganisms which are

treated by disinfection.

Measurement of these elements is generally in three groups. The

percent of suspended solids measures the first three elements.

A coliform count measures the last element. Biochemical Oxygen

Demand (BOD) measures the fourth element. This important term

is a measure of the amount of oxygen required by the organic material

in the wastewater to be assimilated. Appendix B.gives a breakdown

6



of typical wastewater characteristics.

Lakes, rivers, and oceans go through a natural purification

process by which wastes are absorbed, assimilated and rendered

harmless. This process works perfectly well as long as dilution

factors ( the ratios of receiving water to sewage) are sufficiently

high. However, it is well known that since the end of the 19th

Qentury, the natural capacity of many water bodies has been over-

loaded and man has had to imitate this natural process and acceler-

ate the deconositin of wastes in treatment facilities to adjust

for the limited capacity of the water body.

In the past, treatment facilities have been the most economicd.

when they have made the greatest use of this natural water puri-

fication process. Therefore, levels of treatment have generally

been kept to a minimum. Hence, the water reuse capability essential

for adequate water supplies in the future does not exist in current

practice.because traditional processes were not designed for that

high degree of treatment.

The technology employed in sanitary engineering today was

essentially developed by the first quarter of this century. The

biological treatment which is central to current practice was per-

fected in England by Arder and Lockett in 1914. Because of the

social and topographic conditions , England was one of the first

countries to be plagued with pollution problems. Her typically

small streams and surrounding high land use densities caused

untreated wastewater to become a nuisance to health, agriculture

and manufacturing by the mid 1800's, Several cholera epidemics

9



around 1850 particularly spurred attention to water waste problems.

The early solutions to such problems were primarily concerned

with removing infectious bacteria which presented health hazards

and suspended solids which disrupted industrial water use and

navigation. It is interesting to note that an expressed purpose of

the 1899 Rivers and Harbors Act was stated to be the prohibition

of any discharged waste material which might be hazardous to navi-

gation. Health hazards were not considered until the Public Health

Service Act of 1912.11

This traditional treatment process may be accomplished in three

stages which are generally termed primaryand secondary treatment and dis-

infection. Figure I represents a flow chart of the process.

In primary treatment, waste is passed through screening devices

which remove the large organic material and floating debris. These

screenings are then processed as either solid wastes or ground up

in a c aminutor and resubmitted to the incoming sewage. The sewage

may then pass through a grit chamber which has a low enough flow

velocity that the suspended organic grit and sand settles to the

bottom. The effluent then is detained in a holding,' tank for several

hours. During this period, some of the solids will settle to the

bottom or float to the surface. The removed wastes are then handled

in a sludge process which will be discussed later. The liquid

effluent from the holding tank is then the completed product of pri-

mary treatment and is either discharged into receiving waters or sent

onto further treatment. Figure II shows the usage of treatment

10



screening
grit chamber

settl

sludge processing

filtration or
activated sludge

ing tank
chlorination

liquid
disposAl

sludge
disposal

TYPICAL FLOW CHART OF A BIOLOGICAL PLANT

FIGURE I

raw
sewage



processes as a percentage of U. S. population.

Treatment

None 12.5

Septic tanks 18.5

Primary -26.4

Secondary 41.5

Advanced 2.8

110 20 30 40
% of.U. S. Population

FIGURE II

Primary treatment represents the minimum augmentation of natural

processes. See Figure IV for treatment efficiencies.

The liqid product from the settling tank then may move on

to secondary treatment in which bacteria cultures (generally in the

presence of oxygen) accelerate the decomposition ,and stabilization

of the matter remaining in the liquid. This treatment is generally

accomplished by either the trickling filter or activated sludge

method. The first process trickles the liquid through gravel- filters

containing hacteria consuming microorganisms. The oxygen necessary

for this activity is pumped up throughthe filter medium. The pro-

dncts of the biological action are washed out and carried by the

12



liquid to a settling basin. In the activated sludge process, the sludge

is aerated in a special tank to accelerate digestion of organic matter.

Three parts fresh sludge are mixed with one part partially decomposed

sludge already rich in microbes. Again, the sludge goes through a

final settling tank. The secondary effluent 'is much more refined than

primary effluent (see Figure IV) but the water must still go through

continued assimilation by dilution before it is usable. As shown

in Figure I, about .01-f of the U. 3. population is served by secondary

treatmient.

Generally, any disinfection consists of routine chlorination

which destroys 90-95% of the infectious bacteria present in the

effluent but has no effect on the BOD or suspended solids. This

effluent is then discharged into the receiving water body.

It is important to note a number of other secondary processes

which do not have the many million gallons a day capacity of the

previous two systems but are gaining in popularity amoung smaller

communities.

Package plants are prefabricated treatment works requiring fairly

little effort for installation. They utilize an extended aeration

process which is a slig-ht variant af the activated sludge method.

They are complete plants, providing screening, comminution, aeration,

settling, and chlorination. These plants can handle up to 200,000gpd,

Extended aeration plants use the same units as package plants

but are constructed on the site and aan handle daily flows of a few

million gallons.

An aerated -agoon is the simplest form of secondary treatment.

13



It uses large asphalt lined basino containing about 20-30 days detention

of sewage. Air is continuously diffused from the bottom of the tank.

The unit processes include screens, grit chambers and chlorination.

They can be designed for up to 5 mgd.

Oxidation ponds use the same unit processes as the extended

aeration package plants only a less expensive lined pond or ditch

is used instead of an aeration tank. They can be designed for up

to 400,000 gpd.

Sludge is the solid matter removed during each of these unit

processes and forms an offensive concentration of wastes. The

general method of sludge treatment is digestion through heated

processes without the presence of oxyge;n (anaerobic) in a container.

The digested sludge can ban be buried , burned or sold as loan or

a weak fertilizer. 1 2

In summary, traditional processes use biologic-al action to

imitate and accelerate the natural processes for purifying wastes.

The following section will describe how physical-chemical processes

work.

14



PHYSICAL-CHEMICAL PROCESSES - III

The technology necessary to remove enough of the waste in

sewage to make it reusable for multiple purposes has existed for

at least two decades. Instead of iitating natural purification,

it involves the use of chemical and physical processes to strip

wastes from the water medium.

This technology has not been employed for two main reasons:

A. The development and operating costs were too high relative

to biological processes, and

B. The goal of fully treated reusable water was seen as highly

extravagant and unnecessary.

Wastes could be marginally treated and discharged without com-

plaint by anyone downstream, so that was all that was done. This

practice is no longer acceptable and water quality demands are slowly

reordering priorities in waste treatment methods.

Figure III shows a typical flow chart of the stages in physical-

chemical treatment. The screening and settling stages are common

to this new process and the primary treatment. The effluent is then

treated with coagulant chemicals (such as lime, alum, or iron salts)

which cause solid matter particles to cling together and settle

rapidly to the bottom. This process is known as flocculation.

Virtually all settleable solids are removed in this step.

The remaining solids are removed in the filtration stage when

the clarified wastewater is passed through beds of sand and crushed

anthracite coal. Then the effluent is passed through columns of

activated carbon to remove any dissolved organic material remaining.



raw screening and
sewage settling coagulant added

flocculatio
filtr ation

sludge

carbon adsorption

chlorinati

liquid disposal

:ash
disposal

TYPICAL FLOW CHART OF A PHYSICAL-CHEMICAL PLANT

FIGURE III



It isin this stage that the organic phosphates and surfactants

(detergents) can be removed which are unaffected by traditional

waste treatment processes.

Finally, the effluent is disinfected by the addition of chlor-

ine just as in standard treatment-processes.

Figure III is typical of a nmoer of plants being marketed

today. 1 3 As in standard treatment, different unit processes may be

added or deleted depending on the desired degree of treatment.

There are variations to this scheme which increase the sophistication

of the plant.

One such additional device involves the application of a mag-

netic coagulant to the clarified sewage effluent. This liquid

is then passed through a magnetic filter which draws outthe floccu-

lated particles.

Nitrates can be largely removed by ammonia stripp;ing towers

which use forced ventilation and treated hemlock slats.

Microscreening utilizes 23-35 micron screens to remove waste

particles.

Alternate physical-chemical processes which are currently

being studied but are not ready for economical use involve reverse

osmosis and select ion exchange to further separate wastes from the

water.

The sludge is reduced to a sterile ash by incineration.

Efficiencies of removal of these processes will be discussed in

in the following secti-on dealinc with comparisons of the standard

and physical-chemical processes.

17



COMPARISON OF PROCES3ES - IV

Sections II and III have presented descriptions of standard

and new wastewater treatment practices.-to introduce the planner to

the basic technology involved.

Section IV will deal with the comparison of specific design

parameters for the two processes. These parameters have been placed

into two major groups, service quality and environmental quality.

The first deals with the effectiveness of the process in dealing

with wastes. The second deals with the effect of the process on the

environment.

Service Quality

As described in Section II, wastewater treatment processes can

no longer be content to leave most of the assimilation of wastes to

the receiving water body. New processes must be used to accelerate

this assimilation so that water may be more readily reused and so

the accumulated wastes will not pollute the environment.

The most important service quality feature of the new physical-

chemical processes is that they have a proven capability for higher

quality waste treatment. As described in the previous section,

physical-chemical methods -strip waste matter from the water medium

rather than attempt to assimilate it. This anoroach has two main

advantages:

A. Physical-chemical systems remove greater percents of waste

matter than biological methods, and

B. Physical-chemical methods remove more types of wastes.

1b



Figure IV shows the removal efficiencies of various processes

as a percent of waste present. There are dramatic increases in the

capacity of suspended solids and BOD removal for the new method.

(The chemical chlorination is common to both standard and

new processes) These higher results have been consistently achieved

in experimental and operating plants across the country. 1

TYPICAL TREATMENT EFFICIENCIES

Process BOD
% Removal of

SS Bact. Phos.

Fine screening 5-A1 2-20 10-20 -0Q-

Plain sedimentation 25-40 35-65 25-60 7-12

Trickling filters 65-90 70-90 70-95 20-30

Activated sludge 65-95 65-95 80-98 35-45

Chlorination 15.30 95-99 .0

Package plants 75-90 -N/A A/4

Chemical precipitation 60-85 90-98 75-90 90-95

Filtration 75-80 97-98 'N/A 98

Carbon adsorption 95 97-99 V/4 97-98

N/A: Not Available

Sources:

Merritt, F., Standard Handbook for Civil Engineers, p. 22-26

Grava, S., Urban Planning Asnects of 7ater Pollution Control, p. 179.

"Use of New Technology in Municipal Wastewater Treatment," Technology
Transfer, p. 5.

Fair,,G., et al, Elements of 'Jater Sunoly and Wastewater Disoosal, p. 321.

FIGURE IV

19



The second advantage deals with the types of wastes removed.

As noted, biological processes breakdown organic wastes. However,

not all waste iatter is orranic. Inorganic phosphorous and nitro-

gen waste compounds are not affected by these processes and as such

pass through the plant unaffected and into the receiving water.

However, these inorganics are the very nutrients which cause algae

growths and accelerate natural eutrophication processes turning

lakes into marshes in a matter of years instead of centuries.15

Likewise, the well documented suds problem for surfactant inorganic

detergents can be directly traced to the inability of treatment plants

to remove those inorganics. There is also a growing cles of industrial

wastes which not only are unaffected by standard practices, but

actually destroy the essential microorganisms assimilating organic

wastes. When this occurs, plants continue to operate, but it may

be a- period of weeks before the bacteria rebuild and actually treat